DF250RTE-20 F44F H s Mt

DF250RTE-20 PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, ltem

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




KRENHL Engine ASSY

lid i o4 EA S S L)
NO. Item Code Chinese Description Q ty b4

| 01030009  fhii#s CAH gD Carburetor Assy 1

2 01010019 | k& zshHL Engine 1

3 06990001 | —ZFidEds Secondary filter 1

4 06030002  JKiME Fuel Pipe 16CM

5 12010007 |yl 328. 8 Tubing clamp 4

6 02010536 B AL Engine hanger plate left 1

7 02010537  ®ifmARA Engine hanger plate right 1

8 02010534 | AR Engine hanger platte top 2

9 01040018 e Air filter 1




SELRERE S BLAA SR Cylinder Head ASSY/Cylinder ASSY

3

(s

o B

PR

&
e

A

=z,
o

Item Code

Chinese

Description

o
<

91201-1006-00000X

CB125 AT 3k 75 35 MR REMS (1 4%)

Cap Nut M8

93301-80852018000

CB1255% JLUR R4 8. 5X 2 X 18

Cap Nut Copper Washer 8.5x2x18

B166740A06003570X

GB16674/NELIEHFEM6 X 35 (24 HA¥E)

Bolt M6x35

11230-1006-00000G

CB125MH1.[1 = 35 (6806)

Cover, Valve Chamber

90101-20350000300

CB125" <11 550/ 18135 X 3 (Gl ke)

Valve CoverO-ring 35%3

81300-1006-0000

CB125RH1 K fE 25544 (CB125H41)

Spark Plug

91521-08001400000

TOERI B8 X 14X 6. 3

Pin 8x14x6.3

11015-1006-0000

CB125 A5 iy

Casing Cap

1122B-ME05-000086

CB250D-G" Lk H A (P& I8 6806) M8/58

Cylinder Head Assy

90101-20335000300

CB125HF SO Bl 33. 5 X 3 (FREEL)

Inlet Pipe O-ring 33.5%3

— | =
HO@OO\]@U‘I»-POD[\D»—"

91127-1006-0000

CB125fIHE < XU 48 (X638 L2 27mm)

Inlet Pipe Stud Bolt

—
[\

15800-L044-0041

CB2003#E 4 40 & (JQ-9XHB)

Inlet Pipe Assy

—
w

B061700006000090X

GB61704RRIM6 (24 F14%)

Nut M6

—
IS

B057830006002070X

GB5783EHEME X 20 (2% [ %%)

Bolt M6x20

—
ol

B061700008000090X

GB61704RRIMS (24 F14%)

Nut M8

—
]

91138-1008-01000X

CG125DHT S HE S T XS MR ARMS X 38 (22 A %E)

Stud Bolt M8x38

—
o

B166740A06012570X

GB16674/NELHEFEME X 125 (22 H4EE)

Bolt M6x125

—
©

93301-3062201300B

TONT Sk 26 Ak 4Bl 6. 2 X 2 X 13 (I %8%)

Washer 6.2x2x13

[N}
(e}

91521-10002000000

CG125MHI7E 4510 X 20

Pin 10x20

Do
—

90101-20750000265

CB125"fl 3k /2 #5 OFF Bl 75 X 2. 65 (JFER)

Cylinder Head O-ring 75%2.65

Do
[\

90202-1006-0000

CB125 L Sk /e 76 25 ) 34

Cylinder Head Gasket

Do
w

11227-1006-100186

CB125 IR L3k /2 #% (Z7) CDI 6806

Left Cover of Cylinder Head

[\l
I

B166740A06002070X

GB16674/NELIEFEM6 X 20 (22 HA¥E)

Bolt M6x20

[N}
ol

9022B-ME05-0000

CB250D-G R (il Sk HH 4 & (& )8)

Cylinder Head Gasket Assy

[N}
(o}

1110B-ME05-000086

CB250D-G S FTARFF (FTFR250 6806)

Cylinder Block Assy

[N}
3

90205-J025-0000

CB150D L A2 Hf £

Cylinder Block Gasket Assy

b—‘b—‘b—‘l\)b—‘b—‘b—‘MD—‘b—‘MMMMP—‘NP—‘HHMP—‘NN»—P»—P»—P(_F




Be S M #ICamshaft & Valves

7 5 PSS E e LAy
NO. Item Code Chinese Description Q ty
1 | 15403-1006-0000  CBI125[K1, 1] 1] Bt i =15 g £F Nut,valve Clearance 2
2 | 15404-1006-0000 CB125HS, 11 TR B 5 hg4T Screw, Valve Clearance 2
3 | 1540A-1006-0000 CBI25IA I IR A& Rocker Arm ASSY valve 2
4 | 15707-1006-0000 CBL25JHI S 14 % Valve Locker 4
5 | 15705-1006-0000 CB125JH1/ 1 )8 s (1) Spring Seat(upper) 2
6 | 15710-1006-0000|  CBI25RHIS TR M REH A Inner Out Spring Assy 2
7 | 1572B-1008-0000 CG125D4%4 v B2 & Seal, Valve Stem 2
8 | 15708-1008-0000|  CG125D [T # & Wi (F) Spring Seat(lower) 2
9 | 15706-1008-0000|  CG125D <[ J4h3# % Wi (F) Spring Seat(lower) 2
10 15702-LA74-00000  CB200-CHEST (HEEF-E4) Exhuast Valve 1
11 | 15701-LA74-0000 CB200-CHE 1] Intake Valve 1
12 | 1553A-ME05-0000 CB250D-GHE 4% T MR 2 & Chain Guide Plate 1
13 15301-L044-0000 CB200 IEH B HERE (34) Timing Driven Sprocket 1
14 |B057830006001270B GB5783MEMEM6 X 12 (H4E) Bolt M6x12(white zinc) 2
15 | 1532B-ME05-0000 | CB250D-G IEIf #4521 4 (7 X 104 YifEh%) Sprocket Chain 1
16 | 1552A-ME05-0000 CB250D-GHE 2% ik B 4 & Tension Plate ASSY 1
17 193301-70851514000 705 [Al4H4heR#AE]8. 5X 1. 5X 14 Washer 8.5x1.5x14 1
18 | 91109-1006-00000X | CB125 15k & 2% E g (FH1%%) Tensioner Axle Bolt 1
19 90211-1049-0000 CB125D5K K Ay % 4 Tensioner Gasket 1
20  1554B-1049-000086 CB125D7k % #5414 (6806) Tensioner Assy 1
21 | B000700106001670X ~ GB70. 1HZ4TM6 X 16 (22 (H4¥%) Bolt M6x16 2
22 190101-20090000180 CB1257K ' #5019 X 1. 8 GRAEMK) Tensioner O-ring 9x1.8 1
23 1 91120-1006-0000  CB125HI5K K id 42 kM6 X 10 Tensioner Bolt M6x10 1
24 | 15402-1006-0100  CB125fHI-24/< 1132 & %l (PDKE ) Rocker Shaft 2
25  15100-ME05-0003| CB250D~G ™4 &5 44: (TP 141 7K) CB250D-G Cam Shaft Assy 1
26 | 11201-1006-0000  CB125 IS, I8 8 4l <2 o B Rocker Arm Positioning Plate 1
27 'B008190106001620B GB819. 1H24TM6 X 16 (44%) Screw M6x16 1
28 | 2143B-L044-0000 CB200%E 26 i AL & Chain Protect Plate Assy 1
29 B166740006001670B| GB16674 KALMZHEM6 X 16 (FA4F) Bolt M6x16 1




pi#h#63 Crankcase Cover 1

T

5

oS 44 PR

LA

aE=1

=

L)

=
o

Item Code

Chinese

Description

Q ty

B166740A06004070X

GB16674/NMEIZHEM6x40( % F4F)

Bolt M6x40

—_
(el

B166740A06005070X

GB16674/MEIZHEM6x50(2% FI4F)

Bolt M6x50

12426-1008-0000

CG 125D W 5%

Oil Lelve Sight Window

90304-1006-0000

CBI125Ji1 3 shi i 16x28x7(T FE )

Oil Seall6x28x7

2242A-1A18-01000F

PZ125H & as VB HE

Controling Arm ASSY,Clutch

90101-30087000190

CBI25 N E O I8 8.7x 1.9(FAIZIK)

O-ring 8.7%1.9

22427-1006-0000

CBI125HIEs & 2 R Ve 35

Clutch Controlling Arm Spring

B0087901030120000

GB879.14 3x12

Pin 3x12

14301-1006-01000G

CBI25JIBLIM R A & (IR 988 714X

Oil Gauge ASSY

90101-10180000300

CG125HLi RO RE 18 X 3 (T i i)

Oil Gauge O-ring 18%3

— =
— o |© 0 N |3 O W DG

12421-1008-660063

CG125D5 i i 36 [ AR GEEXUEK) 6805] Lt

Cover COMP. Right Crankcase

—
N}

91521-08001400000

70E 1 H8x14%6.3

Pin 8x14x6.3

—
w

90206-1008-0000

CG125D47 It 445 o5 2 35 #

Gasket, R.Crankcase Cover

—
S

B166740A06002570X

GB16674/MEIZHEM6x25(2% F4F)

Bolt M6x25(blue white zinc)

—
(S}

B166740A06003570X

GB16674/MEIZHEM6x35(2% F4F)

Bolt M6x35(blue white zinc)

—
>

B008180006001220X

GBS8181Z24TM6x12(24 [ 4E)

Bolt M6x12(blue white zinc)

—
-

B166740A06005570X

GB16674/MEIEHEM6x55(2% F4F)

Bolt M6x55(blue white zinc)

—
]

B166740A06003570X

GB16674/MEIZHEM6x35(2% F4F)

Bolt M6x35(blue white zinc)

—
©

B166740A06002070X

GB16674/MEIZHEM6x20(% F4F)

Bolt M6x20(blue white zinc)

Do
()

B166740A06006070X

GB16674/MEIZHEM6x60(% F4F)

Bolt M6x60(blue white zinc)

N}
—

B166740A06002870X

GB16674/MEIZHEM6x28( % F4F)

Bolt M6x28(blue white zinc)

Do
N}

90204-1049-0000

CB125D 7% il 4 H o5 2 35 3

Gasket, L.crankcase Cover

Do
w

91521-08001400000

701 H8x14%6.3

Pin 8x14x6.3

[N}
i~

92102-1008-0001

CG125D & il A& (81 2)

Oil Bearing

=D = DD = W DN = W (DD e = DD | e




mih4E 5 Crankcase Cover 2

g@@@

h#h45 3% CRANKCASE COVER

(]

D A

PR

A

NO.

Item Code

Chinese

Description

25

12301-1049-000063

CB125D7: M#hAE AT 25 [ AR (i@ 5K) 6805]

Front part, L.Crankcase Cover

26

90101-10132000265

C100/MRFL T OTE I8 13.2x2.65( T f5 i)

Manhead O-ring 13.2x2.65

27

12303-G011-00000G

C100/MEAL 76 (FI4%)

Cap, Small View Hole

28

90101-10274000265

C100 KM AL OTLIEI27.4x2.65( T f5 i)

O-ring 27.4x2.65

29

12307-1008-10010G

CG 125D/ 1l i 2411 # (ZONGSHEN figifa ik [15)

Decoratecover L.Crankcase Cover

30

90101-10630000265

CBI125DWUB 5 O B 63%2.65( T 5 K)

O-ring 63%2.65

31

12308-1049-01000G

CB125DXUB i i [ A (E3K) F1%)

Cover,Reduction Gear

32

12302-1049-430063

CB125D /5 #4146 )& 7% [(CB125D-PT-13#) 6805]

Rear Part,L.Crankcase Cover

—_ = = = | = | = | = |




BOASL M R Clutch ASSY

CLUTCH

i i DS L 3L 4 R = B
NO. Item Code Chinese Description Q ty
1 22150-LA73-0100 CG200-A/K¥4-3# & #8724 & | Out Case Cover, Clutch 1
2 | 22002-1006-0000 | CB 125l 55 & %5 1¢ 44 [ Washer For Spline 1
3 22122-LA73-0000 CG200-A/K¥%A B A %8 54 Pressure Board,Clutch 1
4 22214-LA73-0000 CG200-A/K¥% BS &4 £B)EH T Drive Friction Dics 7
5 22215-J034-0000 CG150D &4 25 MBI EEHE J1 (754F) | Outer Friction Dic A 6
6 122105-LA73-0100 CG200-A7K¥#A-3#E A28 0% |Central Sleeve,Clutch 1
7 1 22142-LA73-0000| CG200-A/K A B & As i 3 Clutch Spring 6
8 22121-LA12-0000 CG200D-BES & %5 bify i Cluct End Cover 1
9 91129-J034-00000B CG150D & & #8752 St IB M5 %20( A £E) | Bolt M5x20 6
10 22403-1006-0000 | CB 125185 £ 28 44T Pushing Rod,Clucth 1
11 92102-00000016003 |l (16003) Bearing (16003) 1
12 91403-1008-0000 |CG125D & & #4220 Elastci Check Ring 1
13 | 22000-LA73-0903| CG200-A/K A -3# £ 4% B ik Clutch Assy(Without Bearing) 1




ML ZR R/ DL 8 iE 4% 3B 4F 0i1 Pump/ 0il Filter

i i DS e L 44 FR = B
NO. Item Code Chinese Description Q ty
1 | 14200-1A20-0100 SB125-2#HLith i35 2% S 1 Oil Filter 1
2 1 14201-1006-0000 CB125BIATLI 7 28 i ih & 0il Pipe 1
3 |B008190105001220B GB819. 1BRETMS5x12( F£¥) Screw M5x12 3
4 | 14202-1006-0000 CBI125JHIHL i % 25 Hl & #%  Spring of Oil Pipe 1
5 | 14207-1A20-00000wW SB125HLH3EIE R 35 (PO LE4L) Ol Filter Cover 1
6 14208-1006-0000 CB125JHIHLiH €S 25 44 Oli Filter Pin 1
7 90209-1A20-0000 SB 1253 2 bify o5 25 4 # Gasket ,Oil Filter 1
8 91203-IA20-0000| SB125#Lh JE T #s 1R 1} Oli Filter Nut 1
9 | 22004-1006-0000 CBI125HIE & 45 1JE 58 16.5%x2x27 Dish Washer,Clutch 1
10 | 14203-IA20-0100 SB125-2#HLiMIUEIE 25 F24H4F  Rotor Assy.of Oil Filter 1
11 | 23101-1006-0000 CB125f1 ¥ 5 ik Primary Drive Gear 1
12 90101-10094000240 CG125HLIHZEOTEE9.4x2.4( T EML) O-ring 9.4x2.4 2
13 B008190104001020B| GB819.1#R4TM4x10( FA4£¥) Screw M4x10 2
14 | 14108-L044-0200 CB200HLiHiZE 55 ik (HR/E =X 8914) | Oil Pump Cover 1
15 | 14111-L044-0200 CB200#LHZE P %% F(H. /&3 #X15) Inner Rotor, Oil Pump 1
16 | 14112-L044-0000 CB200#LIHZE 4#M4% T Outer Rotor, Oil Pump 1
17 | 14110-L044-0200 CB200ALi Z fAc (Ha B M 14) 0il Pump Body 1
18 | 14102-L044-0001 | CB200#Lith R thi% (m=1.75 z=37 HIX A #ik) Gear,Oil Pump 1
19 | 14107-L044-0200 CB200ALH 22 7M1 2 it (H /R X #X14) | Shaft, Oil Pump 1
20 | 14113-L044-0000 CB200#/LiHiZ2 1556 75 (HUE X 891U5) Gear Cover, Oil Pump 1
21 |B057820005002070B GB57821B 2 M5x20( FH£F) Bolt M5x20 2
22 |B008190106003020B| GB819. 11247 M6x30( A £F) Screw M6x30 2
23 | 14100-L044-0000 CB200HLIHZR HAF(3714 HUE)  Oil Pump Assy 1




H#48 Crankcase 1

lid 5 PR EP SR A L)
NO. Item Code Chinese Description Q ty
1 | B166740A06005570X GB16674/NEIEFEM6x55(= FH%F) Bolt M6%55 1
2 | 22422-1A18-01000G | PZ125-2# & 2R MR L2 (H%%) | Clutch Cable Holder 1
3 91102-L044-0000 CB200 < HL XK1 B(229mm)  Cylinder Stud Bolt B 1
4 191102-L044-0100 CB200-2#< fiL A3k #5242 B(229mm) | Cylinder Stud Bolt B 1
5 | B166740A06002870X | GB16674/NELIZAEM6x28(= HEE) Bolt M6x28 2
6 | 1222B-ME05-010063| CB250D-G 41 i 4 #f2H & (14 & % 1 6805) | Right Crankcase Assy 1
7 92102-000HK212810 R ET il (HK21%28x10) Bearing (HK212810) 1
8 | 18097-1008-0000 CGI125DES G E 1 K4 Clamp 3
9 | 12130-MA95-0200|CG250-3#l Ve A EMEL F#524) Pipe ASSY 1
10 91521-10001400000 | CG 1251 5E A 55 10x 14 Pin 10x14 4
11 91101-KA35-0000 IB175-FC/SEL XL ER 4 A(240mm) |Cylinder Stud Bolt A(240mm) 2
12 190208-ME05-0000 CB250D-G H 4l 5 % 3 3 Crankcase Gasket 1
13 1431B-1006-0000 CB125BIHLith ik 368 W3 21 & Olil Filter Strainer 1
14 14221-1006-0000  CB 125 AL AL 97 ] 38055 Spring of Oil Filter Strainer 1
15 90101-20350000300 | CB125" < 152 OJE 35> 3 (JAE /L) |O-ring 35%3 1
16 11230-1006-00000W | CB125 IS |1 = 55 (Y ALEl1L) Cover, Valve Chamber 1
17 | 90301-1006-0000 CBI125 4 8 il 3t 14>28x7( T HifR) | Oil Seal 14x28x7 1
18  88001-1049-0500 |CB125D#S B AR (T4 E Fri) Gearshift Switch plate 1
19  91204-1049-0000 CB125D#Y AR B2 BEM10 Nut M10 1
20 | 8803B-1049-050055 | CBI125DR4 £k s & (Fiki HBx L:550)3% 1 D01 | Gearshift Switch Lamp 1
21 | 12103-1008-0000 CG125D#4%k fv Positioning Plate 1
22 BI166740A06001270B| GB16674/NEIBFEM6OX12(HEE)  Bolt M6x12 1
23 B166740A06005070X GB16674/NEIEFEM6x50(== FH£F) Bolt M6x50 10
24 | 1212B-1A27-000063 CB133 7/ il 6 4H 5(6805) Left Crankcase Assy 1




Bi#%8 Crankcase 2

23 23 93 23

i i DS 3L 4 FR = B
NO. Item Code Chinese Description Q ty

25 92102-1008-0001 | CG 125D i il K (Bh 52) Bearing 1

26 92102-00000006204 47K (6204) Bearing (6204) 1

27 1 90303-1006-0000 | CB 125 &Il 320x34x7( T f§%) Oil Seal 20x34x7 1

28 92102-000NK 152312 VREH i (NK15%23%12) Bearing (NK15x23%12) 1

29 | 92102-0000TM62027 | i 7K (TM6202Z) BearingG (TM6202Z) 1

30 | 92102-00000006006 47 (6006) Bearing (6006) 1

2010 T, 4L 31 ;W




B 3BT 2B /15 2 Crankcase Connecting Rod ASSY/Piston

Al AT PO /9 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

i i DS R = L
NO. Item Code Chinese Description Q ty
1 | 13103-ME05-0000 CB250D-Gi £ 3F — Piston Ring 1 1
2 | 13104-ME05-0000 CB250D-Gi&H #E3 — Piston Ring 1 1
3 13120-ME05-0000 CB250D-Gil M 4 & Oil Ring ASSY 1
4 | 1310A-ME05-0100 CB250D-Gi £ ¥ & Pistonring ASSY 1
5 1 91401-1006-0000 CB125/iHv% ZE 4 8] Check, Piston Pin 2
6 | 13102-LA66-0000 CG200-AJH ZE4] Pin Piston 1
7 113101-LE26-0000 CBB2007 & Piston 1
8 | 92102-00TMSCO6B42 | 77 I A 4l 7 (TM-SC06B42) Bearing (TM-SC06B42) 2
9 | 13220-ME05-0000| CB250D-G i Hll 4T 2H & Connection Rod Comp 3 1
10 | 91601-1008-0000 CG125D}: |5 §#25%14x4 Woodruff Key 1
11 | 13222-ME05-0000 CB250D-G 1EF £ Bh#fE e Drive Sprocket 1
12 | 1320B-ME05-0000 CB250D-G [ #liZE AT H4F Crankshaft Connection Rod Assy 1

o110, 4k 31 ;|




A& HL#) Transmission Mechanism 1

25

i 5 S A Bz LRy
NO. Item Code Chinese Description Q ty
1 93301-61521025000 CB125E fl b HEFAE 15.2x1x25  |Washer 15.2x1x25 1
2 123222-LA73-0002 CG200-A7K ¥ T 4h2 kS % Gear M-2 1
3 23222-LA73-0005 CG200-A7K ¥ T 4h5kS % Gear M-5 1
4 23223-1006-0000 | CB125 1154578 17.3(20)x 1.6%26 | Washer17.3(20)x1.6x26 3
5 91402-D002-0100 70J5 %124l @18.5%1.2%022.1  Start Axle Check Ring 918.5%1.2x¢22.1 3
6 | 23222-LA73-0004 CG200-A7K¥ - 4haky ke Gear M-4 1
7 23222-LA73-0003 CG200-A7K ¥ T 4h3 RS 5 % Gear M-3 1
8 23221-LA73-0000 CG200-A7K ¥ = flithFh Transmission Main Shaft 1
9 93301-62020527000 CB125 3 fli 1L HEH ] 20.2%0.5%27 Washer 20.2x0.5x27 1
10 23231-1008-0000 CG125DEflish it A Final Shaft 1
11 1 93301-61521030000 CB125F! i 1EHEHE 15.2x1x30 ' Washer 15.2x1x30 1
12 | 23248-1008-0000 | CG 125D & J& shid A i % Gear 1
13 23203-1008-0003 CG125DF!| & sh it 4t & Gear Bush 1
14 1 93301-51650524000 CG125DgI 4 1L HEHE 16.5%0.5%24 | Washer 16.5%0.5x24 2
15 23242-LA73-0001 CG200-A7K74 &%l 114 145 %6 Gear C-1 1
16 23203-1006-0001 | CB125 1Bl b 1 RS 5 6 4 22 Gear Bush 1
17 23242-LA73-0003 CG200-A7K74 Bl %l 344 145 56 Gear C-3 1
18 23242-LA73-0004 CG200-A/K74 Bl h4RS 145 56 Gear C-4 1
19 23241-1008-0000 CG125D-1# 1A% ) 165 Fl Transmission Counter Shaft 1
20 123242-LA73-0005 CG200-A/K ¥ Bl SA% 15 46 Gear C-5 1
21 123242-LA73-0002 CG200-A/K ¥ Bl 52 A% 15 46 Gear C-2 1
22 1 93301-52001027000 CG125DE| % 1L H#EZ BB 20x1x27 | Washer 20x1x27 1
23 |23401-MA95-0001 CG2503F: 3l %:(520.13) Drive Sprocket(520.13) 1
24 | 23402-1006-0000 CB125 i =E Zh 4k 46 [F & b Fixing Plate, Drive Sprocket 1

12 T, 431 ;W




A&ZNHIM) Transmission Mechanism 2

——40

25

12

11

g

5

oS 44 PR

LA

L)

NO.

Item Code

Chinese

Description

=
< [B

25

B057830006001070B

GB578318#:M6x10( 14 4%)

Bolt M6x10

[\S}

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

23220-LA73-0000

CG200-A/K¥ EHhH &

Tansmmison Main Shaft

41

23240-LA73-0000

CG200-A/K¥-1#E 5 &

Transmmison Counter Shaft

42

23200-LA73-0200

CG200-A/K A -2# TR HhiH &

Tansmmison Shaft ASSY

2013 1, 4L 31 ;W




ZEMLM Gearshift Mechanism

i 5 B A K L 3L 4 R = LRy
NO. Item Code Chinese Description Q ty
1 B0089401120000000 GB894.11% [ 12 Circlip 12 1
2 | 24303-1006-0000 CB125 14544 AR 56055 Gearshift Plate Spring 1
31 24319-1006-0000 CB125BIFAb R (T k% [ Fri) Gearshift Plate 1
4 24301-1006-00000C CB 1254t 2 & (AR EI PR B4¥) Gearshift Shaft ASSY 1
5 | 24302-1008-0000 CG125D#iek Bl 3 5 Return Spring 1
6 | 93301-51400520000 CB125 Ik B [ 14%0.5%20  Washer 14x0.5%20 2
7 | B0089401140000000 GB894.11i[& 14 CirClip 14 1
8 |24300-1006-00000C CB125H{I#k & #E(CB125 M Hi[E #4¥) Gearshift Lever ASSY 1

9

10

11 | 24107-1006-0000 CB125/1$k X Gearshift Spork Shaft 1
12 24104-1006-0000 | CB125 Al 45 £ X Right Fork, Countershaft 1
13 24106-1006-0000 | CB125 i1 3= i % X Center Fork, Mainshaft 1
14 24105-1006-0000 | CB 125 g i 22 38 X Left Fork, Countershaft 1
15 191126-1008-00000B CG125D 1L B Z FZM4: (9 5%)  Bolt 1
16 | B0009300060000000 GB93 356 Washer @6 1
17 | 24202-1006-0500 CB12:5 il 1o 52 b (A% [ FrAd) Stopping Plate 1
18 B0011901040100000 GB119.14H4x10 Pin 4x10 1
19 | 24213-1006-0500 CB125JI48 i ¢ (HA% E R4 R4 & Gearshift Drum 1
20 | 24304-1006-0000 | CB125 il & AR 345 Spring, Locating Plate 1
21 |2434A-1008-0000|CG125DsE i 2 & (A MU/ TR [E Bris) | Locating Plate ASSY 1
22 | B057830006002070B GB5 7832 A M6x20( A 4¥) Bolt M6x20 1

o147, 4L 31 ;W




WEEALE R Magneto ASSY

BEERALE B, MAGNETO COMP

3

(]

D A

PR

A

=z,
o

Item Code

Chinese

Description

2l
2 [

82120-1A27-000160

CBI33RAHHLsE T4 A[(12VI2H = #1423 FLIT) L1:600]4% 11G1

Stator ASSY, Magneto

82130-1A27-0200

CBI33HE ML T4 A (12V124) b th i 20)

Rotor ASSY, Magneto

B008230004001020B

GB8231245TM4x10( 1 %F)

Screw M4x10

B0009300040000000

GB93 344

Washer ¢4

B166740A06002870B

GB16674/NMEHEFEM6x28( )

Bolt M6x28(white zinc)

91106-1008-0000

CG125DRE FA ML Z2 251842 M 10%36

Magneto Mounting Bolt M10x36

91197-1008-00000C

CG125DiH B A 35 5 B RET M8 1 8(CE4F)

Overrunning Bolt M8x18(color zinc)

82130-1049-0301

CB125D-2#H LS T2 & (12V8 I AT £ 8% )

Rotor ASSY, Magneto

O] 00| 3 | |01 | &= W || —

21300-LA73-0000

CG200-AZK A FEHEES & % 3 A (B 2X)

Overrunning Clutch Assy

— = W= NN N ==

2015 T, 4L 31 ;W




S shHH Electrical Starter

HLR B LK
ELECTRIC STARTING MECHANISM

7 5 PSS E e Ay
NO. Item Code Chinese Description Q ty

1 | 82200-ME05-020280 CB250D-G-2#/5 3} HLHLi#{4(6805 £k #J¥800) Starting Motor ASSY 1

2 193301-51050518000 CG125DXUIBK i #¢ H4 18 10.5%0.5% 18 'Washer 10.5%0.5%18 4

3 | 21402-1049-0000 CB125D XU Bk U4 56 i Shaft, Reduction 1

4 | 2140A-L044-0100 CB200-2# BB #2405 (—) Gear, Reduction, 1 1

5 | 21401-L044-0000 CB200XUEL K56 () Gear, Reduction, 2 1

6 | 82202-ME05-0000 CB250D-G 1 2 2 A Pl CB250D-G Electric Machine Mounting Base Washer | 2

7 | 2142A-1A27-0000 CB133JE s Kthife4H & (#430)  |CB133 Plate Gear ASSY 1

8 193301-E2203534000 CB125D-2#%% JE 1 #4J8]22x3.5%34 |CB125D-2#Disk Washer 22x3.5x34 | 1

o016 171, 4L 31 ;W




I Fi 41 Frame and Accessoriesl

i 5 DS E = LRy
NO. Ttem Code Chinese Description Q ty
1 0201-250RTE20  Z-ZE Frame 1
2 02010565 il s AR Brake pedal 1
3102050024 BiT 2 38 JED Front footrest left 1
4 02050025 A5 FiA D Front footrest right 1
5 02010549 B (S50 Side stand 1
6 07020129 ISR AP Spring of stand 1
7 102050071 J5 2 A Ji Rear footrest left 1
8 02050072 5 A A Ji Rear footrest right 1
9 102010548 J&F XA Rear fork 1
10 07010062 JEIRE Rear shock 1
11 102010547 eSS Chain tension 2
12 107020130 Ja R ZE Spring of brake pedal 1

17T O, 431




I Fi 41 Frame and Accessoriesl

@ q'a-\f—-
LN
3 4 5 6
| .
"y !
9
10 11 12
i 5 AP E S K L)
NO. Ttem Code Chinese Description Q ty
1 102012033 eSS Bracket of speedmeter 1
2 02012038 B AE 56 AT S 4 Bracket of front indicator left] | 1
3 02012039 B ¥ T S 4 Bracket of front indicator right | |
402012036 AR b S 22 Bracket of gas tank guard 1
5 02010539 i 1 G 57 28 Bracket of seat 1
6 02012037 B AR S IR Bracket of rectifier 1
7 102010546 EER Bracket of battery 1
8 02012043 JG L FE AT S 4 Bracket of rear indicator left 1
9 02012044 Ja A e kT S e Bracket of rear indicator right 1
10 102012042 J RELRE 7 e Bracket of license light 1
11 12990045 R = 2R £k Je Circlip of front shock 2
12 102010451 RSk Joint of air pipe 1

218 T, 4L 31 ;W




BI# MAMLF) Front steering ASSY

a
5
i 5 AP E S i L)
NO. Item Code Chinese Description ty
1 02030799 EIHR OE BT B8O Upper handlebar linker 1
2 12030069  J7lalkEAhzA&  CERED Bearing of steering stem 1
3 02030800  JylalAE OiiE D Steering stem 1
4 07010186  HiUE/A (RE)D Front shock left 1
5 07010187  HiUEL (RE) Front shock right 1
6 12990046 5 [AfE£E I Circlip of steering stem 1

2019 T, 4L 31 ;W




P28 FIFH Cables and handle Bar

11 1
- 11
s

7 5 DA A B Ay
NO. Ttem Code Chinese Description Q ty

1 08020119 B &%k Clutch cable 1

2 10030004 | &4 8 F AL Clutch lever Assembly 1

3 02030801 | J7m]it Handlebar 1

4 08020116  jHI[ T4k Throttle Cable 1

5 10010042  HAEFHKE Combination switch(L) 1

6 10010043  AHEH KA Combination switch(R) 1

7 | 10020043-1  AEEE Left Grip 1

8 10020044-1 I 13EE Accelerator Grip 1

9 10020045 VTR Throttle 1

10 08020117  JAII&k Throttle cable 1

11 06990048 oAy Cable tie 2

20 31|




IF. TH Speedmeter

i 5 DS A =
NO. Ttem Code Chinese Description Q ty
1 10050029 &S Speedmeter 1
2 10080064 £Z41 (DF250RTE-20) Key switch ASSY 1
3 09010097 KAT Headlight 1
4 08020144 LR Speed cable 1
5 09020159 Hil /v 5% [F AT Front indicator left 1
6 09020160 BAS ¥ )T Front indicator right 1
7 09030090 BT Tail light 1
8 09030091 R AT License light 1
9 10040034 AL AR Gas gauge 1
10 10040936 THiE 2 Speed counter 1
11 09020161 Ja FEEE AT Rear indicator left 1
12 09020162 Ja AT Rear indicator right 1
13 09050001 T7 R M5 Reflector M5 1
14 09050003-2 [ ¥ I 6 Fr M6 Orange reflector 2
15 09050003 [R 21 2 6 FrMb Round reflector round 2

21 T, 4L 31 ;|




BIHIZI R4 Front disc brake Assembly

i 5 DS E A HiE LRy
NO. Item Code Chinese Description ty

04010040  Fif AL AL AR Front disc brake Assembly 1
1 190457 B E&E GEFD Front Brake Main Pump 1
2 FEFFR Brake Switch 1
3 B2 22 Brake Screw 1
4 METFRE Brake switch cable 1
5 B e Caliper brake anchor 1
6 190458 AR EZE GF4 Front Brake Caliper 1
7 FRIRIZAE Brake bolt 2
8 Er g Gasket 4
9 190460 RS Fr Brake Pad 1
10 R Brake Pad 1
11 L Eila:3an Outer brake pad washer 1
12 B2 22 Screw 1
13 WA Bolt 2
14 Er g Gasket 2
15 190459 AIBME (L. 1050MM) Front Brake Hose 1
16 e Spring jacket 1
17 R Spring jacket 2
18 T B [E e & Slide fixing sleeve 3
19 04020066  #ERIAE ©50. 5% D267 Brake disc 1

22 T, 4L 31 ;W




Iz RS

7 5 DS A B Ay
NO. Item Code Chinese Description Q ty

1 04010042  JE R AR Rear brake ASSY 1

2 | 04020009-2 | HEFIEE D58 D220 Brake disc 1

3 04990013  JE R &ERAR Rear brake joint 1

23 T, 4L 31 ;W




B 5% Wheel

5

7 5 DA IS B Ay

NO. Ttem Code Chinese Description Q ty
1 06010107  |Hi%4MA80/100-21 (f£4rP153) |Front tire 1
2 06010108 | J5%:4MAE110/100-18 F£4rP153) Rear tire 1
3 02040407  F#% (Ja8EF520-43T) Sprocket 1
4 06010105  HIMA Ci#4580/100-21)  Front inner tube 1
5 06010106  J5 WG (A5 #47110/100-18)  Rear inner tube 1
6 02040405  HIEE#H (1.85%21) Front rim 1.85*21 1
7 02040406  JE#E# (2. 15%18) Rear rim 2.15*18 1
8 02040081 |#5%% (520-106) Chain 520-106 1

24 T, 4L 31 ;W




i

§%003-0
o=l ?! 3

i 5 IS E S i L)
NO. Ttem Code Chinese Description Q ty
1 06020059 HATZIRIR . (#15230020-101307) | Front rubber of gas tank | 2
2 06020060 MR (J55230020-0155) Rear rubber of gas tank 1
3 06020063 HHET M (RI5230020-200904) Rubber of tail light 9
4 06020055 HRBH# I 6x18%2 (5230060-209606  Rubber washer 6*18%*2 10
5 06020067 M == &z (XH100505) Rubber of side cover 4
6 06020180 I FBEMMm R Cover rubber left handguard 1
7 06020181 AR Cover rubber right handguard | 1
8 06020177 /NI I rubber small 2
9 06020064  EESPTFI5221185-14032 Rubber of chain 1
10 06020065 | J5F X[ #523140-379512  Rubber of rearfork 2
11 06020182 |94 75 Sei 2ok T MM IR Front rubber of muffler 1
12 06020061 TR G2 TR Rear rubber of muffler 1
13 06020178  {YFIL=FkK ik Rubber of speedmeter 3
14 06020179 SRERE (TFE) Rubber of front cover 2
15 06990044  JRRE Off gas pipe 1

25 T,

31 W




EEEEH5/M Body Cover

i i oA K JE L A R = B
NO. Ttem Code Chinese Description Q ty

1 03031015 BHRENAT Inside of front cover

2 03031016 | 53478tk Rear fender

3 03030310 %#%& Chain cover

4 02012035  J5HFH Rear handrail right

5 02012034  J5FA Rear handrail left

6 03031017 | FRRAT Ji License light seater

7 03030311 T H#& Tool box

8 03030312 BEZ&RYH Chain rubber

9

10

11

26 170, 4L 31 ;W




EHE % Body Covering

10

] A\

b

b

i 5 B A K E = LRy
NO. Item Code Chinese Description ty
1 03010706  Ei%CTY4VetR Front fender 1
2 03010705  KITHmRE Front cover 1
3 03010707  \yHFEP AL Gas tank guard left 1
4 03010708  JhEET A Gas tank guard right 1
5 05030081  |yhiFg Gas tank 1
6 10060008 G To< Gas cock 1
7 03010710  ZEfN Left cover 1
8 03010711 A 25 Right cover 1
9 05010031 Tl 34 Seat 1
10 03010712 %K Left body cover 1
11 03010713  HZ%E4k Right body cover 1
12 03010709 |RE%z% Tail cover 1

27 T, 431 ;W




B2, WU\ Wireharness

=)
e J

\
1

AL

i 5 4K E = LRy
NO. Item Code Chinese Description Q ty

1 08010148 | Hi45%k (DF250RTE-20) Cable (Wire Harness) 1

2 10070001 TN Horn 1

3 10010035  FZEFFk Switch of horn 1

4 07020010  FZEFFch = Spring of horn switch 1

5

228 T, 431




Air Injection system and Electrical components {RANS K HSERH

10

i i o4 EA S Ko L)
NO. Item Code Chinese Description ty

01990002 Gk —IRANS B Air Injection Device 1
1 |16156-1008-0100 cG125D k== Ak Hee s 11 (14X 9x400) | Connecting pipe 1
2 16157-1008-0000 CG125D k= JEss iR & K El14 Hoop 14 2
3 16160-1008-0000 CG125D /K &S JEAs k44 Sec.air box valve 1
4 16156-1008-0000 cc125D—szuk szl 1 (14x9x230(35))  Connecting pipe 1
A 16157-1008-0100 |CG125D k45 2% 14 2 i 18 15. 3 Hoop 15.3 1
5 18090-J034-0001 CG150D%* K %% GHBli2b i E)  Gas pump 1
6 1809B-LA66-00000Y |CG200-AK SABFFERE A & (ki) Iron pipe 1
7 BI66740A06001670X GB16674/MEIZIME X 16 (2 [1%%) Bolt M6x16 2
8 90268-DA80-0000 PW70JKSAGEINELE 4L Paper gasket 1
9 18110-LA66-0000 CG200-ABSHAMME 4L 1 (3000  Rubber pipe 1
10 18097-1008-0000 CG125DE SAEIFAE 1 +4i Clamp 2
11 18092-LA66-0000 CG200-AMESAGHIEAKE T (300) Rubber pipe 1
12 18097-1008-0100 CG125DJE S G 11 4k Clamp 1
13 | 18092-1008-0103 |co125DB Ui #KE 11-4% (09X ¢ 4Xx420) Rubber pipe 1
14 18110-1008-0103 |co125Dpe ti@srgIzis 4ifk 11 -42 (0 9% 0 4x420) | Rubber pipe 1
15 01020025 e Rectifier 1
16 01020028 EEA Ignition coil 1
17 101020027 Jh AR Relay 1
18 101020024 P& Igniter 1
19 01020011 B Flasher 1
20 01020075 KAT $2 1 #8XDZ-TZ-K01 Headlight controller 1




HS % Exhaust pipe

i 5 o3 # W PSS H oY
NO.| Item Code Chinese Description Q ty Y

1 01050029-1 | JH A 251k Muffler 1

2 01990048 BB Muffler Gasket Pad 1

3 01050029-2  JH 7= RREIE Exhaust Pipe 1

4 01990026 | 1A Asbestos pad for Exhaust Pipe | 1

5 03010714  JHE g8 Muffler cover 1

6 01050097 SO T 38 Bk Muffler assy 1

030 T, 4L 31 ;W




Accessories M4

i 5 DA E A = LRy
NO. Item Code Chinese Description ty
1 16010005  12-14JF 4 F Open spanner12-14 1
2 16010004  |8-10JF 4k F Open spanner8-10 1
3 16010006  XY=L#z42 7] Dual-purpose screwdriver 1
4 16010008 | 18X} kIt ZEER Spark plug box spanner 1
5 16010002  6mmPN /NARTF Socket head screw wrench 1
6 16990010  [# % T HA Tool kit 1
7 10990006  HiJiii (DTX6.5L-BS) Battery (DTX6.5L-BS) 1
8 09060018 | JE#iEE Rearview mirror 1
9 06990047  HIRFLHT120%27%3. 5 Battery strap 1

031 1, 4L 31 ;W




